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Remarks∶ The p丨 ating thickness ofthe submitted screW samp|e、 Ⅳas found notin compⅡ ance、〃ith the requirements of
"zinc on stee丨 components"for zinc o丨 ated threaded components in Bs3382∶ Part1&2∶ 1961

Tested By LEUNG,Ka Ming

Checked By∶ ApprOved By∶

|aboratory

LAU,Chi Leung

Chief Chemist
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Batch Average

ThiCkness of Bs3382∶

Part1&2∶ 1961

CL/9/G033∫ 0丬 P丨 ating Thickness 00141mm 00051-00064mm
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